
 

 
 

 

 

 

 

 
 

 

 

 

 

Water Conservation Plan 
 

 

Engineering Services & Water Resources 

Brandon, Manitoba 

Author L.R. Hargreaves 

May 2013



 

 
 



 

i 
 

Executive Summary 
 

The City of Brandon relies on the Assiniboine River as a primary water source and the underground 

aquifers as a secondary source. As the City of Brandon is the second largest city in the Province of 

Manitoba it holds the most senior water rights and has priority to withdraw from the Assiniboine River. 

The Province of Manitoba strives to be a leader in protecting its natural resources. One of the steps the 

Province has taken to protect its water resources is to have shorter license agreements and for senior 
[...]
 As previously mentioned in developing this plan, our committee sought expertise from various sources 

and will continue to engage Brandon University, Assiniboine Community College, scientists, various 

environmental groups and water system users to implement the plan.   

 

The Committee’s mission statement: 

“Conserve and protect water use for present and future generations on both a community and 

corporate level” 



 

4 
 

 An introduction to our development of this plan was presented to Brandon City Council in September 

2011 and the intent is to have the plan endorsed upon completion.  As in past practices, meetings have 

been held with the public utilities board in regards to water/sewer rates etc. representing all 

stakeholders.  We will continue to engage the public and business sector by requesting their input and 

will promote the plan through the media, the city website and public events. 

2.0 Community Profile 
 

In 2011 the City of Brandon had a population of 46,061 people (Stats Canada, 2012). The average age of 

Brandon’s population is 37 years. There are 19,322 residential dwellings throughout the city (stats 

Canada, 2012). The City is the second largest city in the Province of Manitoba and obtains the majority 

of its water supply requirements from the Assiniboine River. The City obtained its first surface water 

license issued by the Province of Manitoba on January 26, 1965 and a groundwater license November 

16, 1994. 

The following figure illustrates the order of water licensing within the province. This figure was obtained 

through the Assiniboine River Water Demand Study from Manitoba Conservation and Water 

Stewardship (Genivar et. al., 2012). 



 

5 
 

 

Figure 1 Order of precedence of Assiniboine River water rights licenses (Assiniboine River Water Demand Study, 2012) 

Brandon’s dominant industry is agriculture. Large companies such as Maple Leaf Foods utilize our 

treated water supply. The City’s economic growth relies on the farming community bringing retail and 

commercial business to the city. The City is exploring an alternative water source for large industries by 

reusing the water from the City’s Industrial Water Reclamation Facility.There are two post-secondary 

institutions in the City and the Brandon School Division operates fourteen schools.  The City of Brandon 

as an organization has 12 municipal buildings and employs over 600 people to offer services to the 

residents of Brandon. 

 

The City of Brandon has a hub of recreation activities that rely on our water supply. These activities are 

fishing, boating, pontoon tours, camping, pools, sprinkler parks, and hockey 



 

6 
 

 rinks, pontoon tours, camping, spray parks, pools, local groups’ use Assiniboine River for slalom and 

jump course, and as well, local marine dealerships test their products on the river and Ducks Unlimited 

Canada utilizes the river to top up their duck ponds and interpretive ponds.  

 

The City does not share our water source with other surrounding communities; however, Brandon does 

recognize that it has a responsibility to protect the Assiniboine River so our neighbouring communities 

downstream have a clean water source to access.  Within our community there are several 

environmental groups that share a common interest to protecting our water source and supply. These 

groups are Ducks Unlimited Canada, Riverbank Discovery Center, Brandon Environment Committee, 

Assiniboine Hills Conservation District, Royal Bank of Canada and the Province of Manitoba (Manitoba 

Conservation and Water Stewardship). These groups take on public engagement activities, funding 

opportunities, and youth programming.  

 

2.1.0 Water System Profile 
As previously stated the City withdraws its water primarily from the Assiniboine River unless the City 

faces challenges with spring runoff or during the summer months when the water contains increased 

levels of turbidity and total organic carbon (TOC). In these events where the water quality is subject to 

being compromised, the City blends the river source with groundwater from its underground aquifer to 

continue to improve the water quality and meet the demands of the community. The City’s river water 

withdrawal is governed by the Province and allows the City to divert up to 14,808 cubic decameters of 

water annually at a maximum withdrawal rate of 0.59m3/s. The flow in the river is maintained by 

regulated discharges from the Lake of the Prairies Shellmouth Dam located upstream from Brandon. In 

addition to the river the City has in place two high capacity emergency use supply wells that draw 

groundwater from Assiniboine River Valley Aquifer (ARVA). These wells are primarily intended for 

emergency purposes in the event a catastrophe takes place upstream (e.g. chemical spill) see figure 2 

for the location of the wells along the Assiniboine River on Brandon’s Source Water Map. 



 

7 
 

 

Figure 2 Brandon's Water Source Map illustrating emergency wells 

2.1.1. Ecological Health 

The Assiniboine River is home to many living organisms. There is an estimated fifty different fish species 

that are sensitive to the change in the water quality and quantity. For a complete list of fish species in 

the Assiniboine River refer to Appendix 1.  There are also eight Freshwater mussel species found in the 

Assiniboine River, Fat Mucket, Three Ridge, Pink Heelsplitter, White Heelspliter, Pocketbook, Black Sand 

Shell, Pigtoe and Maple Leaf. The Maple Leaf mussel is designated as “endangered” by the Committee 

on the Status of Endangered Wildlife in Canada (COSEWIC). 

2.1.2. Hydrological information: 

The Assiniboine River Basin covers approximately 163,000km2 in Manitoba, Saskatchewan and North 

Dakota.  The Assiniboine River passes through several largely populated areas in a south easterly 

direction Brandon, Portage La Prairie and Winnipeg (Genivar et. al., 2012). 

 



 

8 
 

 

Figure 3 Assiniboine River Watershed (Manitoba Conservation & Water Stewardship, 2012) 

The Assiniboine River has variability in annual stream flows with peaks occurring in the spring and low 

flows occurring in the fall and winter. The Province of Manitoba has invested in infrastructure of the 

Shellmouth Dam near Russell to protect large populated areas downstream against flood and drought 

conditions (Genivar et al., 2012). 



 

9 
 

 

Figure 4 City of Brandon's30 year Annual Precipitation Chart (Weathernetwork, 2012) 

2.1.3. Climate Change 

The Assiniboine River has ample amount of water available to communities for use for any given year. 
However, over the last decade scientists, politicians, and municipal decision makers are more 
considerate towards the impacts of climate change playing a role on our water supply leading to 
possible water deficits. However, over the last decade, scientists, politicians and municipal decision 
makers have become concerned with the impact climate change may have on this very water supply. 
Recently Genivar et al., did a study on the climate change projections for the Assiniboine River. The 
projections indicate that the temperature is to increase on a range from 1-6°C; precipitation will 
increase for winter, spring and fall with the largest increase in the spring and an increase for summer 
drought (Genivar et. al, 2012). 

 2.2.0. Infrastructure Portrait 

2.2.1 Water Treatment Plant 

The City of Brandon’s Water Treatment Plant is a 7,211 square meter building constructed in 4 different 

phases. The first phase was constructed from 1905 to 1946, second phase built in 1958, third phase built 

in 1977, and the sludge dewatering section was built in 1999. For a complete illustration on how water is 

treated refer to appendix 3. 

2.2.2. Water Treatment Process 

Water flows from the Assiniboine River to the intake wells through four gates located in the intake 

structure on the river bank.  

0

10

20

30

40

50

60

70

80

(m
m

) 
City of Brandon 30 Year Average of Monthly 

Precipitation (mm)  



 

10 
 

Our water treatment facility utilizes a conventional water treatment process. We practice multiple 

barrier concepts as the guiding principle for providing safe drinking water. Low lift pumps deliver the 

raw water directly to three solid contact units inside the water  plant. These units have a total 

combined capacity of 67 Mega liters a day. The two smaller process trains have a daily capacity of 20 

Mega liters each. The largest process train has a daily capacity of 27 Mega liters. Each process train 

combines the functions of solids contacting, mixing, coagulation, flocculation, solids water separation 

and sludge removal inside a single tank. Alum and polymers are added at the low lift pumps for 

flocculation and coagulation. Lime and soda ash are added into the solids contact units to soften the 

water. Following filtration the water is disinfected with chlorine and UV. 

2.2.3 Water Quality Standards  

The treated water that our water system produces has a defined number of parameters that are used to 

establish and monitor potable water quality. These parameters are to be in compliance with the 

Province of Manitoba Drinking Water Quality Standards Regulation under the Drinking Water Safety Act.  

The Province of Manitoba has adopted a number of health based parameters and the City is required to 

operate the water system in a manner that achieves the water quality standards specified in below in 

Table 1. The following express the maximum acceptable concentration for our supply specified.  

 Table 1 List of water quality parameters and standards adopted by the Province of Manitoba  

Parameter Quality Standard 

Total coliform 
Less than one total coliform bacteria detectable per 100 mL in 

all treated and distributed water 

E.coli 
Less than one E. coli bacteria detectable per 100 mL in all 

treated and distributed water 

Chlorine residual  

 A free chlorine residual of at least 0.5 mg/L in water 
entering the distribution system following a minimum 
contact time of 20 minutes 

 A free chlorine residual of at least 0.1 mg/L at all times at 
any point in the water distribution system 

Turbidity  

 Less than or equal to 0.3 NTU in 95% of the measurements 
in a month of the effluent from each operating filter 

 Not exceed 0.3 NTU for more than 12 consecutive hours of 
filter operation 

 Not exceed 1.0 NTU for any continuous measurement 

Total 

trihalomethanes 

(THMs) 

Less than or equal to 0.10 mg/L as locational running annual 

average of quarterly samples 

Arsenic Less than or equal to 0.01 mg/L 



 

11 
 

Benzene Less than or equal to 0.005 mg/L 

Fluoride Less than or equal to 1.5 mg/L 

Lead 
Less than or equal to 0.01 mg/L in the water distribution 

system 

Nitrate 
Less than or equal to 45 mg/L measured as nitrate (10 mg/L 

measured as nitrogen) 

Trichloroethylene Less than or equal to 0.005 mg/L 

Tetrachloroethylene Less than or equal to 0.03 mg/L 

Uranium Less than or equal to 0.02 mg/L 

UV Dose 
UV dose of not less than 24 mJ/cm2, in 95% of the water 

entering the distribution system 

 

2.2.4. Distribution System 

The majority of the water distribution system is made up of PVC (40.7%) and Cast Iron pipes (20.8%).  

Cast Iron was installed between 1894 to the 1980’s.  PVC has been used from 1972 to the present.  

There are about 14,000 service connections.   

As described in the City’s Public Water Supply Annual Report of 2011, “the high lift pumps at the water 

plant convey water to the distribution system and the 9th Street Reservoir.  The  pumps at the reservoir 

force the water into the main distribution system. There are also two transfer pumps inside the water 

plant that can pump directly to the reservoir, bypassing the distribution system. These pumps also act as 

a backup for the high lift pumps. The reservoir also acts as a short term water reserve for the city if 

additional water demand is required. There are four booster stations located on the distribution system 

which help to maintain constant water pressure throughout the City.” 

2.2.5 Waste Water Collection and Land Drainage Systems 

The waste water collection system is made of clay tile pipes (47.1%) installed between 1909 and 2007.  

23.8% of the pipes are PVC installed between 1964 and 2010 and concrete installed between 1909 and 

2006 makes up 22.5% of the pipes.  

The land drainage system consists of 72.7% concrete pipes, 18% PVC, 6% clay, and 4% CMP.  Installation 

dates range from 1904 to present. 

2.2.6. Waste Water Treatment Plant 

The Municipal Wastewater Treatment Facility (MWWTF) consists of a primary treatment building, a 

sequencing batch reactor, a disinfection facility and a lagoon system. The following information was 



 

12 
 

obtained through the City’s Engineering Services and Water Resources.  In August of 2013 the Waste 

Water Treatment Plant will become centralized. 

 

Primary Treatment  

Primary treatment begins in the Main Lift Station which receives all of the wastewater generated in the 

City of Brandon. The first step in primary treatment is screening which is accomplished by bar screens 

with a bar spacing of 12 mm. The waste collected on the bar screens are disposed of at the City’s landfill. 

The next step in the primary treatment occurs in the Primary Treatment Building which houses the 

“head-end works” for the MWWTF. This step includes grit removal, which is accomplished by a gravity 

vortex grit removal unit; further screening is accomplished by fine screens with an effective opening size 

of 4 mm. All of the grit and screenings are disposed of at the City’s landfill. Once the partially treated 

wastewater leaves the primary treatment building it enters the Sequencing Batch Reactors. 

 

Sequencing Batch Reactor  

Sequencing Batch Reactors (SBR)s are a fill-and-draw, non-steady state activated sludge process in which 

one or more reactor basins are filled with wastewater during a discrete period and operated in a batch 

treatment mode. The SBR accomplishes equalization, aeration, and clarification in a timed sequence in a 

single reactor basin. By varying the operating strategy aerobic, anaerobic, or anoxic conditions can be 

achieved to encourage the growth of desirable microorganisms.  

A single cycle for each reactor consists of five discrete periods, Fill, React, Settle, Decant and Idle.  

Disinfection 

The partially treated effluent from the SBR’s is then sent to the disinfection facility for disinfection 

through Ultraviolet light technology. Once the water has passed through the UV facility it is ready to be 

disposed back into the Assiniboine River or into the Lagoon System for further treatment. 

 

Lagoon System 

The lagoon system was constructed in 1963 and acted as the City’s wastewater treatment facility until 

1975. In 1975 an aeration facility was constructed that increased wastewater treatment during the 

coldest months of the year. In 1994 the SBR’s were added and the need for the lagoons was reduced. 

The existing anaerobic treatment lagoon cells were converted into sludge receiving cells and sludge 

isolation cells. The aerobic lagoon cells were retained for excess wet weather flow treatment as well as a 

treatment facility to accommodate any treatment that could not be achieved in the SBR’s.  

 

2.2.7. Water as a Utility 

The City applies for a Water Withdrawal and Operating license through the province and the rate in 

which the City can charge for water is determined by the Public Utilities Board. The City of Brandon 

distributes its water to seven sectors residential, industry, commercial, municipal, Fed/Prov, schools and 

churches.  



 

13 
 

The table below illustrates the rates the City charges by quantity in cubic meters. Brandon currently has 

a declining block rate where the more water consumed by a user, the more the water rate decreases. In 